
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso) 

• Inglés 
• Idioma alternativo (español) 
[...]
���−�‚�’�⁄���æ�����z�s�y�����y�u�w���æ���y�u�r�r



#*

#*

&3

&3

&3Outfall 001
(Existing)

Outfall
002 (New)

Sowell Tract

Blue Water
Lakes

Presido

Lakeland

Meridiana

Meridiana

FN JOB NO

MNV22106

FILE NAME

 Manvel Amendment 2024.mxd

DATE

DESIGNED

CLV

DRAFTED

CLV

CITY OF MANVEL

TPDES Permit Major Amendment
USGS Topographic Map

Quad Name: Juliff

5/17/2024µ
Path: H:\ENVIRONMENTAL\Working\Manvel Amendment 2024.aprx

Property Boundary

Facility Site Boundary

#* Point of Discharge

Discharge Route (3 Mi)

NHD Flowline

Proposed Developments

1 Mile Buffer

&3 Water Well Locations
0 2,000 4,000

Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

1b
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



åå

å
&3

&3

&3

&3

&3

&3

&3

&3

&3

&3

&3

&3

&3

&3

&3

&3

#*
Outfall

001
(Existing)

Manvel Junior
High School

Manvel High
School

E C Mason Primary School

Blue Water
Lakes

Meridiana

FN JOB NO

MNV22106

FILE NAME

 Manvel Amendment 2024.mxd

DATE

DESIGNED

CLV

DRAFTED

CLV

CITY OF MANVEL

TPDES Permit Major Amendment
USGS Topographic Map

Quad Name: Manvel

5/17/2024µ
Path: H:\ENVIRONMENTAL\Working\Manvel Amendment 2024.aprx

Property Boundary

Facility Site Boundary

#* Point of Discharge

Discharge Route (3 Mi)

NHD Flowline

Proposed Developments

1 Mile Buffer

&3 Water Well Locations
0 2,000 4,000

Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

1c
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



 

 

 

ATTACHMENT AR-5 

Affected Landowner Map and Labels 

 

 

 

 

 

 

 

 

 



5

6

4

7

2

2

2

7

2

1
22

31
1

8

11

14

10

11

7

9

9

11
12

17

11

15

16

11

11

11

14

13

7 #*

#*

Outfall 001 (Existing)

Outfall
002 (New)

FN JOB NO

MNV22106

FILE NAME

 Manvel Amendment 2024.mxd

DATE

DESIGNED

CLV

DRAFTED

CLV

CITY OF MANVEL

TPDES Permit Major Amendment

Affected Landowner Map
5/17/2024µ

Path: H:\ENVIRONMENTAL\Working\Manvel Amendment 2024.aprx

#* Point of Discharge

Discharge Route (1 Mi)

NHD Flowline

Facility Site Boundary

Property Boundary

Proposed Treatment Units

Future Phase Treatment Units

Buffer Zone

Affected Landowners
0 700 1,400

Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

3a
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



Water G
len Ln

7

4

2

5

2

2

7
2 2

2

7

1

1

3

1

8

7

6
#*

#*

Outfall
001 (Existing)

Outfall
002 (New)

FN JOB NO

MNV22106

FILE NAME
 Manvel Amendment 2024.mxd

DATE

DESIGNED

CLV

DRAFTED

CLV

CITY OF MANVEL

TPDES Permit Major Amendment

Affected Landowner Map
5/17/2024µ

Path: H:\ENVIRONMENTAL\Working\Manvel Amendment 2024.aprx

#* Point of Discharge

Discharge Route (1 Mi)

NHD Flowline

Facility Site Boundary

Property Boundary

Proposed Treatment Units

Future Phase Treatment Units

Affected Landowners
0 250 500

Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

3b
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



 Cross-Referenced Landowner List  

1 BEAZER HOMES TEXAS LP 

10235 WEST LITTLE YORK STE 200 

HOUSTON, TX 77040-3253 
 

2 CITY OF MANVEL 

PO BOX 187 

MANVEL, TX 77578-0187 
 

3   UNIMPROVED ROADWAY EASEMENT 4 ALCOMAT INC 

7555 FM 762 RD 

RICHMOND, TX 77469-9348 
 

5 ALVIN INDEPENDENT SCHOOL DISTRICT 

301 E HOUSE ST 

ALVIN, TX 77511-3579 
 

6 TTKG LLC 

3915 CASE STREET 

HOUSTON, TX 77005-3603 
 

7 BRAZORIA COUNTY 

COURTHOUSE WEST ANNEX 

451 N VELASCO ST STE 230 

ANGLETON, TX 77515-4442 

8 GAGE MANVEL PROPERTY 

19433 MORRIS AVE 

MANVEL, TX 77578-3881 

9 FRIDKIN ALBERT E & WALTER KASE 

CO-TRUSTEES 

1914 W GRAY ST APT 407 

HOUSTON, TX 77019-4829 

10 BSH REALTY 

5401 STEVENS ROAD 

MANVEL, TX 77578-4548 
 

11 GR-M1 LTD 

% RISE DEVELOPMENT PARTNERS 

1602 AVE D STE 100 

KATY, TX 77493-3891 
 

12 MANVEL DEVELOPMENT CO INC 

PO BOX 155 

MANVEL, TX 77578-0155 

13 CENTERPOINT ENERGY INC 

ELECTRIC OPERATIONS 

PO BOX 1475 

HOUSTON, TX 77251-1475 
 

14 GONZALES RICARDO & MANUEL GONZALES 

6820 KRUIZER 

MANVEL, TX 77578-4691 

15 LOWRY TERRY D 

6835 JORDAN 

MANVEL, TX 77578-4662 
 

16 AGUILERA ANDRES & ROBERTO C 

8435 PETERS RD 

MANVEL, TX 77578-4605 
 

17 GUERRA JESUS H 

2107 ROME DR 

PEARLAND, TX 77581-3748 

  

 

 

 

 

 



  

BEAZER HOMES TEXAS LP 

10235 WEST LITTLE YORK STE 200 

HOUSTON TX 77040-3253 

 

   

CITY OF MANVEL 

PO BOX 187 

MANVEL TX 77578-0187 

 

   

TTKG LLC 

3915 CASE STREET 

HOUSTON TX 77005-3603 

 

  

ALCOMAT INC 

7555 FM 762 RD 

RICHMOND TX 77469-9348 

 

   

BRAZORIA COUNTY 

451 N VELASCO ST STE 230 

ANGLETON TX 77515-4442 

 

   

ALVIN INDEPENDENT SCHOOL DISTRICT 

301 E HOUSE ST 

ALVIN TX 77511-3579 

 

  

GAGE MANVEL PROPERTY 

19433 MORRIS AVE 

MANVEL TX 77578-3881 

 

 FRIDKIN ALBERT E & WALTER KASE 

CO TRUSTEES 

1914 W GRAY ST APT 407 

HOUSTON TX 77019-4829 

 

   

BSH REALTY 

5401 STEVENS ROAD 

MANVEL TX 77578-4548 

 

GR-M1 LTD 

RISE DEVELOPMENT PARTNERS 

1602 AVE D STE 100 

KATY TX 77493-3891 

 

 CENTERPOINT ENERGY INC 

ELECTRIC OPERATIONS 

PO BOX 1475 

HOUSTON TX 77251-1475 

 GONZALES RICARDO AND MANUEL 

GONZALES 

6820 KRUIZER 

MANVEL TX 77578-4691 

 

  

LOWRY TERRY D 

6835 JORDAN 

MANVEL TX 77578-4662 

 

   

AGUILERA ANDRES & ROBERTO C 

8435 PETERS RD 

MANVEL TX 77578-4605 

 

 

   

GUERRA JESUS H 

2107 ROME DR 

PEARLAND TX 77581-3748 

  

MANVEL DEVELOPMENT CO INC 

PO BOX 155 

MANVEL TX 77578-0155 

 

    

     

     

     

   

 

  

 



 

 

 

ATTACHMENT AR-6 

Original Photographs and 

Photo Plot Map 

 

 

 

 

 

 

 

 



 

Photo 1. Outfall 001 and Flood Control Ditch, looking downstream. 

 



 

Photo 2. Outfall 001 and Flood Control Drainage Ditch, looking upstream. 

 



 

Photo 3. Outfall 002 and Flood Control Drainage Ditch, looking upstream. 

 



 

Photo 4. Outfall 002 and Flood Control Drainage Ditch, looking downstream. 

 

 

 



 

Photo 3. Outfall Discharge Point and Flood Control Drainage Ditch, looking across outfall.   

 

 



&

&

&

&

C
o

rp
o

ra
te

 D
r

L
ak

e 
R

id
g

e 
D

r

Morris Ave

Water G
len Ln

#*

#*

Outfall 001
(Existing)

Photo 1

Photo 2

Photo 3

Photo 4

FN JOB NO

MNV22106

FILE NAME
 Manvel Amendment 2024.mxd

DATE

DESIGNED

CLV

DRAFTED

CLV

CITY OF MANVEL

TPDES Permit Major Amendment

Photo Plot Map
6/5/2024µ

Path: H:\ENVIRONMENTAL\Working\Manvel Amendment 2024.aprx

& Photo Directions

NHD Flowline

Facility Site Boundary

Property Boundary
0 200 400

Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

2
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



 

 

 

ATTACHMENT AR-7 

Buffer Zone Map 

 

 

 

 

 

 

 

 

 



FIGURE

FN JOB NO

FILE NAME

DATE

SCALE

DESIGNED

DRAFTED

4

08245

CLV

6/5/2024

 Manvel Amendment 2024.aprx

MNV22106

Buffer Zone Map

CITY OF MANVEL

TPDES Permit Major Amendment

Path: H:\ENVIRONMENTAL\Working\Manvel Amendment 2024.aprx

Comal
County

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX  76102
Phone - (817) 735 - 7300

#*

#*

134 ft

110 ft

109 ft

117 ft 98 ft

74 ft

88 ft

14
5 

ft

40 ft

34
 f

t 11
6 

ft

50
 f

t

11
0 

ft
109 ft

77 ft

58 ft

15
 f

t

80
 f

t

13
5 

ft

64 ft

38 ft
129 ft

145 ft

22 ft

136 ft
18 ft 21

 f
t

12
8 

ft
132 ft

1:2,426µ

0 0.03 0.060.01

Miles

Outfall 001

Outfall 002



 

 

 

ATTACHMENT SPIF-1 

SPIF USGS Topographic Map 

 

 

 

 

 

 

 

 

 



#*

#*

Outfall 001
(Existing)

Outfall
002 (New)

FN JOB NO

MNV22106

FILE NAME

 Manvel Amendment 2024.mxd

DATE

DESIGNED

CLV

DRAFTED

CLV

CITY OF MANVEL

TPDES Permit Major Amendment

SPIF USGS Topographic Map
5/17/2024µ

Path: H:\ENVIRONMENTAL\Working\Manvel Amendment 2024.aprx

Property Boundary

Facility Site Boundary

#* Point of Discharge

NHD Flowline

288

6
Manvel

Project
Location

0 2,000 4,000
Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

Brazoria
County

5
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



 

 

 

ATTACHMENT TR-1 

Permitted and Proposed Flows 

 

 

 

 

 

 

 

 

 



Section 1. Permitted or Proposed Flows 

Outfall 001 

A. Existing/Interim I Phase  

Design Flow (MGD): 0.5 
2-Hr Peak Flow (MGD): 2.0 
Estimated construction start date: N/A 
Estimated waste disposal start date: N/A 
 
B. Interim II Phase – Outfall 001 

Decommissioned 

Design Flow (MGD): 0 
2-Hr Peak Flow (MGD): 0 
Estimated construction start date: N/A 
Estimated waste disposal start date: N/A 
 
C. Interim III Phase 

Design Flow (MGD): N/A 
2-Hr Peak Flow (MGD): N/A 
Estimated construction start date: N/A 
Estimated waste disposal start date: N/A 
 
D. Final Phase 

Design Flow (MGD): N/A 
2-Hr Peak Flow (MGD): N/A 
Estimated construction start date: N/A 
Estimated waste disposal start date: N/A 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Outfall 002 

A. Existing/Interim I Phase  

Design Flow (MGD): 1.0 
2-Hr Peak Flow (MGD): 4.0 
Estimated construction start date: June 
2024 
Estimated waste disposal start date: 
December 2026 
 
B. Interim II Phase 

Design Flow (MGD): 2.0 
2-Hr Peak Flow (MGD): 8.0 
Estimated construction start date: 2027 
Estimated waste disposal start date: 2029 
 
C. Interim III Phase 

Design Flow (MGD): 4.0 
2-Hr Peak Flow (MGD): 16.0 
Estimated construction start date: 2032 
Estimated waste disposal start date: 2034 
 
D. Final Phase 

Design Flow (MGD): 5.0 
2-Hr Peak Flow (MGD): 20.0 
Estimated construction start date: 2042 
Estimated waste disposal start date: 2044 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

 

ATTACHMENT TR-2 

Treatment Process 

 

 

 

 

 

 

 

 

 



Treatment Process Description 

Existing: The existing treatment plant consists of two conventional activated sludge package 

plants, operating in parallel, each designed for treating 0.25 MGD average daily flow. The 

existing treatment plant is permitted for an annual average daily flow of 0.5 MGD and a 2-hour 

peak flow of 2.0 MGD. The influent raw wastewater is split between the two package plants. 

Package Plant No. 1 consists of a manual bar screen, two aeration basins, two secondary 

clarifiers, and three aerobic digesters. Package Plant No. 2 consists of a manual bar screen, an 

anoxic basin, two aeration basins, one secondary clarifier, and one aerobic digester. Secondary 

clarifier effluent from each train is combined and disinfected in two chlorine contact basins, 

which utilize gas chlorine. Following disinfection, the final effluent is discharged to the outfall. 

Blowers provide air to the aeration basins, digesters, and chlorine contact basins. Scum is 

pumped from the secondary clarifier(s) to the aeration basins. Settled solids are pumped from 

the secondary clarifier, with return activated sludge (RAS) sent to the aeration basins and waste 

activated sludge (WAS) sent to the digesters. From the digesters, decant flows to the aeration 

basins. Digested solids are removed and sent to disposal.   

 

Phase 1: Phase 1 expansion includes a new 1.0 MGD treatment train, which will operate 

independently of the existing package WWTPs. Influent raw wastewater to the new train will be 

screened with a mechanical coarse screen (3/8-inch opening) which includes an emergency 

overflow channel. Solids collected from the screen are processed through a washer/compactor 

and sent to a landfill. The screened flow enters a new influent pump station. From the pump 

station, flows will be pumped to the grit removal system which includes an emergency bypass 

channel. Settled grit is pumped to the grit classifier and sent to a landfill. Grit classifier overflow 

is routed to the plant drain which returns to the pump station wet well. From the grit chamber, 

flow enters the mechanical fine screens (2-mm opening). Solids collected from the fine screen 

are processed through a washer/compactor and sent to a landfill. From the fine screen, 

wastewater flows to the membrane bioreactor (MBR) treatment train. The train starts with an 

equalization basin. Flow is pumped from the equalization basin to two anoxic basins, after which 

it flows by gravity to two pre-aeration basins, and then to two membrane bioreactor (MBR) 

basins. Wastewater is filtered through the membranes and sent via permeate pumps to UV 

disinfection. RAS is pumped from the MBR basins to the anoxic basins. WAS is pumped to two 

aerobic digesters. Blowers provide air to the equalization, pre-aeration, MBR basins, and aerobic 

digesters. Digester decant is drained to the influent pump station. Digested solids are removed 

and dewatered via mechanical dewatering equipment. Overflow is routed back to the plant 

drain, and dewatered solids are sent to a landfill. Disinfected effluent is discharged to the new 

outfall location (Outfall 002). During Phase 1, the existing package plants will continue to 

operate as described in the “Existing” section. 

 

Phase 2: Phase 2 expansion includes a new 1.0 MGD MBR treatment train, with the same 

configuration as Phase 1. Additionally, the influent pumps, grit removal system, fine screens, 

aerobic digesters, and UV disinfection will be expanded. In Phase 2, the existing package plants 

(0.5 MGD) will be decommissioned.   

 



Phase 3: Phase 3 expansion includes two new 1.0 MGD MBR treatment trains, with the same 

configuration as previous phases. Additionally, the coarse screen, influent pump station, grit 

removal system, fine screens, UV disinfection, and dewatering system will be expanded. 

Mechanical thickening will be added prior to aerobic digestion.  

 

Phase 4: Phase 4 expansion includes one new 1.0 MGD MBR treatment train, with the same 

configuration as previous phases. Additionally, influent pumps, grit removal system, and UV 

disinfection will be expanded. 

 



 

 

 

ATTACHMENT TR-3 

Treatment Units 

 

 

 

 

 

 

 

 

 



Table 1.0(1) – Treatment Units 

Phase Treatment Unit Type Number of 
Units 

Overall Dimensions  
(L x W x D) 

Phase 1 Coarse screen 1 20’ x 9’ x 25’ 
Influent pump station 1 26’ x 13’ x 35’ 
Grit removal system 1 14’ x 15’ x 19’ 
Fine screen 2 32’ x 15’ x 6’ 
MBR treatment train 1 115’ x 41’ x 24’ 
Aerobic digester basin 2 56’ x 42’ x 21’ 
Dewatering equipment 1 62’ x 62’ 
UV disinfection channel 1 128’ x 21’ x 13’ 

Phase 2 Coarse screen 1 20’ x 9’ x 25’ 
Influent pump station 1 26’ x 13’ x 35’ 
Grit removal system 1 14’ x 15’ x 19’ 
Fine screen 3 32’ x 26’ x 6’ 
MBR treatment train 2 115’ x 82’ x 24’ 
Aerobic digesters 4 56’ x 84’ x 21’ 
Dewatering equipment 1 62’ x 62’ 
UV disinfection  1 128’ x 21’ x 13’ 

Phase 3 Coarse screen 2 20’ x 14’ x 25’ 
Influent pump station 2 26’ x 28’ x 35’ 
Grit removal system 2 14’ x 37’ x 19’ 
Fine screen 4 32’ x 34’ x 6’ 
MBR treatment train 4 115’ x 123’ x 24’ 
Thickening equipment 2 20’ x 18’ 
Aerobic digesters 4 56’ x 84’ x 21’ 
Dewatering equipment 2 62’ x 62’ 
UV disinfection  2 128’ x 26’ x 13’ 

Phase 4 Coarse screen 2 20’ x 14’ x 25’ 
Influent pump station 2 26’ x 28’ x 35’ 
Grit removal system 2 14’ x 37’ x 19’ 
Fine screen 4 32’ x 34’ x 6’ 
MBR treatment train 5 115’ x 164’ x 24’ 
Thickening equipment 2 20’ x 18’ 
Aerobic digesters 4 56’ x 84’ x 21’ 
Dewatering equipment 3 62’ x 62’ 
UV disinfection  2 128’ x 26’ x 13’ 

 



 

 

ATTACHMENT TR-4 

Process Flow Diagrams 

 

 

 

 

 

 

 

 

 

 



SHEET

SEQ.

th
is 

sh
ee

t, 
ad

ju
st

 sc
al

e.
dr

aw
in

g.
 If

 n
ot

 o
ne

 in
ch

 o
n 

Ba
r i

s o
ne

 in
ch

 o
n 

or
ig

in
al

 

IS
SU

E
N

O
. VE

RI
FY

 S
CA

LE
0

1

DA
TE

BY
F&

N
 JO

B 
N

O
.

FI
LE

 N
AM

E

M
N

V2
21

06

06
/1

9/
23

CH
EC

KE
D

RE
VI

SE
D

DR
AW

N

DE
SI

GN
ED

DA
TE

CI
TY

 O
F 

M
AN

VE
L,

 B
RA

ZO
RI

A 
CO

U
N

TY
, T

EX
AS

CE
N

TR
AL

 W
RF

 E
XP

AN
SI

O
N

Plot Date: 6/14/2023 2:27 PM   Plot By: 02128   Filename: N:\WW\Drawings\General Sheets\GN-ALL-DG-PROC01.dwg    

GN
-A

LL
-D

G-
PR

O
C0

1.
dw

g

La
st

 S
av

ed
: 4

/1
7/

20
23

 4
:5

5 
PM

   
Sa

ve
d 

By
: 0

21
28

Fi
le

na
m

e:
 N

:\
W

W
\D

ra
w

in
gs

\G
en

er
al

 S
he

et
s\

GN
-A

LL
-D

G-
PR

O
C0

1.
dw

g
AC

AD
 R

el
: 2

4.
2s

 (L
M

S 
Te

ch
)

90% SUBMITTAL

Fr
ee

se
 a

nd
 N

ic
ho

ls,
 In

c.
Te

xa
s R

eg
ist

er
ed

 E
ng

in
ee

rin
g 

Fi
rm

 F
-2

14
4

11
20

0 
Br

oa
dw

ay
 S

tr
ee

t, 
Su

ite
 2

32
0

Pe
ar

la
nd

, T
ex

as
 7

75
84

Ph
on

e 
- (

83
2)

 4
56

-4
70

0
W

eb
 - 

w
w

w
.fr

ee
se

.c
om

GE
N

ER
AL

EX
IS

TI
N

G 
PR

O
CE

SS
 F

LO
W

 D
IA

GR
AM

G-8
.

RJ
A

W
BH

.
GB

O
N

 D
AT

E:
TE

XA
S 

N
O

:

N
O

T 
FO

R 
CO

N
ST

RU
CT

IO
N

TH
IS

 D
O

CU
M

EN
T 

IS
 R

EL
EA

SE
D 

FO
R 

TH
E

PU
RP

O
SE

 O
F 

IN
TE

RI
M

 R
EV

IE
W

 U
N

DE
R 

TH
E

AU
TH

O
RI

TY
 O

F:

IT
 IS

 N
O

T 
TO

 B
E 

U
SE

D 
FO

R 
CO

N
ST

RU
CT

IO
N

,
BI

DD
IN

G 
O

R 
PE

RM
IT

 P
U

RP
O

SE
S.

M
U

RA
LI

 E
RA

T 
P.

E.
10

59
80

05
/3

1/
23

BAR SCREEN ANOXIC ZONE AERATION
BASINS

SECONDARY
CLARIFIER

RECYCLE

BLOWERS

AI
R

AIR

WASRAS/WAS
PUMPS DIGESTERSS S

AI
R

S

S

SCUM PUMPS

S

S

S

SS SS RAS

S

S

S

S

SS

DECANT

S

S

S S
SCUM

RAS/
WAS

WASRAS/WAS
PUMPS DIGESTERSS S

DECANT

S

S

RAS/
WAS

SECONDARY
CLARIFIER

AERATION
BASINSBAR SCREEN

INFLUENT

S

S

S

S

SCUM PUMPS S S
SCUMS

S
S

S

S

SS SSS S

S

S

S

S

RAS

BLOWERS
AIR

AIR

SS S

SS S

SOLIDS TO
LANDFILL

S

S

S

S

S

S

S

S

S S

CHLORINE
CONTACT

BASINS

FINAL
EFFLUENT TO

OUTFALL

CBOD = 10 mg/L
TSS = 15 mg/L

NH3-N = 3 mg/L
E. COLI = 126 cfu

AIR

LIQUID PROCESS

SOLIDS

RECYCLE/DECANT

AIR

S S

LEGEND

ADF Q = 0.50 MGD
PEAK 2-HR Q = 2 MGD

S

CHLORINE

OUTFALL 001



G-9

OUTFALL 002



 

 

ATTACHMENT TR-5 

Site Drawing 

 

 

 

 

 

 

 

 

 

 



FN JOB NO

MNV22106

FILE NAME
 Manvel Amendment 2024.mxd

DATE

DESIGNED

CLV

DRAFTED

CLV

CITY OF MANVEL

TPDES Permit Major Amendment

Site Drawing
5/17/2024µ

Path: H:\ENVIRONMENTAL\Working\Manvel Amendment 2024.aprx

Facility Site Boundary

Property Boundary

Service Area
0 3,000 6,000

Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

6
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



EverGro Organic Recycling

FN JOB NO

MNV22106

FILE NAME

 Manvel Amendment 2024.mxd

DATE

DESIGNED

CLV

DRAFTED

CLV

CITY OF MANVEL

TPDES Permit Major Amendment
Sewage Sludge Disposal Site

EverGro Organic Recycling

5/17/2024µ
Path: H:\ENVIRONMENTAL\Working\Manvel Amendment 2024.aprx

EverGro Organic Recycling
0 200 400

Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

7
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



 

 

ATTACHMENT TR-6 

Nearby WWTPs 

 

 

 

 

 

 

 

 

 

 



This permit major amendment requests the addition of a second outfall (Outfall 002) to the Main 

WWTP’s discharge permit. This application is NOT requesting an expansion of the volume of 

wastewater from the facility. Hence, the requirement to send certified letters to nearby facilities 

to inquire if they have capacity to accept or are willing to expand to accept volume of wastewater 

proposed in this application is NOT APPLICABLE. 



 

 

ATTACHMENT TR-7 

Current Organic Loading 

 

 

 

 

 

 

 

 

 

 



Current Organic Loading 

Average Influent Loading (lbs/day = total average flow X average BOD5 

conc. X 8.34): 

Phase Facility Design 
Flow 

(MGD) 

Average Influent 
Loading  
(lb/day) 

Phase 1 1.5 4,566 

Phase 2 2.0 6,088 

Phase 3 4.0 12,176 

Phase 4 5.0 15,221 

 



 

 

ATTACHMENT TR-8 

Design Calculations 

 

 

 

 

 

 

 

 

 

 



Facility:   Project:

Notes:   Date:

  By:

Scenario:   QC:

Flow rates

Phase 1 (package plants + new 1.0 MGD train)

Annual average 1.5 MGD  = 1,042          gpm

Peak 2-hour Factor = 4 6.0 MGD  = 4,167          gpm

New 1.0 MGD train

Annual average 1.0 MGD  = 694             gpm

Peak 2-hour Factor = 4 4.0 MGD  = 2,778          gpm

Phase 2 (Future, +1.0 MGD train, remove pkg plants)

Annual average 2.0 MGD  = 1,389          gpm

Peak 2-hour Factor = 4 8.0 MGD  = 5,556          gpm

Phase 3 (Future, +two 1.0 MGD trains)

Annual average 4.0 MGD  = 2,778          gpm

Peak 2-hour Factor = 4 16.0 MGD  = 11,111        gpm

Phase 4 (Future, +1.0 MGD train)

Annual average 5.0 MGD  = 3,472          gpm

Peak 2-hour Factor = 4 20.0 MGD  = 13,889        gpm

Raw Wastewater Concentrations Peak Month

BOD (total) mg/L 365 (Avg. + 1 std. dev.)

TSS mg/L 245 (Avg. + 1 std. dev.)

TKN mg/L 78 Avg NH3/TKN = 0.82

NH3-N mg/L 64 (Avg. + 1 std. dev.)

TP mg/L 8 (Avg. + 1 std. dev.)

Anticipated Effluent Requirements

Package 

Plants 

(Outfall 001)

New Train 

(Outfall 002)

BOD mg/L 10 5

TSS mg/L 15 5

NH3-N mg/L 3 2

DO mg/L 5 6

Select Treatment Processes from the list

Preliminary Treatment

Primary Treatment

Biological Treatment

Solids Treatment

Coarse Screening + Fine Screening

WASTEWATER TREATMENT PLANT

PROCESS CALCULATIONS 

Manvel WWTP MNV22106

Calculate the capacity of treatment units based on 6/26/2023

TCEQ Section 217 design criteria RJA

1.0 MGD Expansion (Existing 0.5 MGD Package Plant) MUE

 1. WASTEWATER AND PLANT CHARACTERIZATION

None

Membrane Bioreactor

Aerobic Digestion + Dewatering



Description:

The headworks will consist of coarse screens, followed by grit removal system and fine screen.

A. Coarse Screens

TCEQ Design Criteria (Chapter 217.121. Coarse Screens)

For a manually cleaned coarse screen, the clear openings between the bars must be at least 0.5 inch but not more than 1.0 inch . 

A manually cleaned coarse screen must use a bar rack sloped at least 30 degrees but not more than 60 degrees from horizontal. 

Screen Type: Multi-Rake

Manufacturers: Headworks, Huber, Vulcan

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Coarse Screens: 1 1 2 2

Capacity (Peak) per Screen: MGD 10 10 10 10

Total Capacity (Peak): MGD 10 10 20 20
Opening Size: inch 0.38 0.38 0.38 0.38

Channel Width: ft 3 3 3 3

Channel Depth: ft 25 25 25 25

Channel Length: ft 20 20 20 20

B. Fine Screens

TCEQ Design Criteria (Chapter 217.122 Fine Screening Devices)

The clear openings in a fine screen must be less than 0.25 inch.

A fine screen must meet the manufacturer's recommendations with respect to velocity and head loss through the fine screen. 

TCEQ Design Criteria (Chapter 217.157, Subchapter F)

Type of fine screen required for MBR: Rotary drum or traveling band

Fine screen opening size for flat plate / hollow fiber: 2-3 mm / 0.5-2 mm

Screen Type: Rotary Drum

Manufacturers: Huber, Lakeside

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Screens: 2 3 4 4

Capacity (Peak) per Screen: MGD 6.7 6.7 6.7 6.7

Firm Capacity (Peak): MGD 6.7 13.4 20.1 20.1

Opening Size: mm 2 2 2 2

Channel Width: ft 6 6 6 6

Channel Depth: ft 6 6 6 6

Channel Length: ft 32 32 32 32

C. Bypass Screen - Not Used

D. Grit Removal

TCEQ Design Criteria (Chapter 217.124 -127.126, Subchapter E)

Each grit removal system must include:

an emergency overflow to accept flow when a grit removal unit is off-line; and

a means of diverting flow to the emergency overflow.

1 Hydraulically-induced vortex grit removal system (HeadCell™)

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Units = 1 1 2 2

Capacity per unit = MGD 4 8 8 10

Note: Stackable trays will be added to increase capacity of Headcell Unit in Phase 2 and Phase 4

2. HEADWORKS

A wastewater treatment facility must use a coarse screen, unless all flow entering a wastewater treatment facility is processed 

through a grinder pump or grinding device.

A grit removal system must include at least two units capable of operating at the peak flow of the wastewater treatment facility 

when grit removal is required by subsection (a) of this section. 

3. PRIMARY CLARIFICATION UNITS - Not Used



TCEQ Design Criteria (Chapter 217.157, Subchapter F)

Design SRT 10-25 days

Design MLSS in bioreactor 4,000 - 10,000 mg/L

Design MLSS in membrane tank 4,000 - 14,000 mg/L

Typical Recycle rates 200% - 400% influent flow

Maximum Avg. daily flux 15 gpd per sf membrane area

Peak daily flux 1.25 times avg. daily flux

Peak 2-hr flux (maximum) 1.5 times avg. daily flux

Maximum P2HF/ADF peaking factor 2.5

Type of MBR System Flat Plate

Average daily flow 1 MGD

Peak 2-hour flow 4 MGD

P2HF/ADF peaking factor 4

EQ provided Yes

Peak 2-hour flow with EQ 4 MGD

Design SRT 20 days

Design MLSS in bioreactor 10,000 mg/L

Design MLSS in membrane tank 13,000 mg/L

SIZING TO BE PROVIDED BY MANUFACTURERS AND VERIFIED WITH WASTEWATER PROCESS MODEL SOFTWARE

Enter data in grey cells

Description:

Membrane Bioreactor

A. WAS Pump Sizing

TCEQ Design Criteria (Chapter 217.152, Subchapter F)

Without Primary Treatment With Primary Treatment

PHASE 2 PHASE 3 PHASE 4

Pkg Plant MBR MBR MBR MBR

Net secondary sludge production = lb VS/BOD removed 0.85 0.75 0.75 0.75 0.75

Notes: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. 

Secondary solids production is typically estimated at SRT of 8 days and at 15C temperature.

PHASE 2 PHASE 3 PHASE 4

Pkg Plant MBR MBR MBR MBR

Peak Month Peak Month

Peak 

Month Peak Month Peak Month

Select Mixed Liquor VS/TS Ratio = 0.75 0.75 0.75 0.75 0.75

Select solids concentration in WAS = mg/L 8,000 12,000 12,000 12,000 12,000

(3) A return sludge pumping system must be capable of pumping at least 200 gpd/sf but not more than 400 gpd/sf.

4. ACTIVATED SLUDGE BASIN - Not Used

4A. MEMBRANE BIOREACTOR

6. SLUDGE PUMPING UNITS

Select Solids Yield from the Chart below:

PHASE 1

PHASE 1

5. SECONDARY CLARIFICATION UNITS - Not Used

Conventional / Single-
Stage Nitrification

Extended Aeration

10°C = 50°F
20°C = 68°F
30°C = 86°F

Conventional / Single-Stage 

Nitrification

Extended Aeration



Peak Month Peak Month

Peak 

Month Peak Month Peak Month

Secondary solids produced = lb TS/d 1,701 3,002 6,005 12,010 15,012

lb TS/hr 71 125 250 500 626

Wet secondary sludge produced = gal/d 25,500 30,000 60,000 120,000 150,000

GPM 18 21 42 83 104

B. RAS Pump Sizing

Recycle ratio = 6 x Max Month Flow (MMF)

MMF = 1.15 MGD

RAS flow rate = 6.9 MGD

No of pumps = 3 (two duty, one standby)

SIZING TO BE CONFIRMED BY MBR MANUFACTURER

C. Primary Clarifier Sludge - Not Used

Enter data in grey cells

TCEQ Regulations 217.248. Sludge Thickening

(1) Capacity: The maximum monthly sludge production rate must be used as the basis for sludge thickening system sizing 

and design

(2) Flexibility

(A) A sludge thickening system must have a bypass to the digester.

(B) A wastewater treatment facility with a design flow greater than 1.0 million gallons per day must have:

(i) at least two sludge thickening units ;

(ii) an alternate means of sludge thickening; or

(iii) an alternate sludge disposal method.

(2) Design Basis

(C) The mechanical gravity thickener surface loading rate must be at least 400 gallons per day per square foot , but 

      not more than 800 gallons per day per square foot. 

(D) The minimum side water depth for a mechanical gravity thickener is 10 feet.

(E) A circular mechanical gravity thickener must have a minimum bottom slope of 1.5 inches per foot. 

(F) The peripheral velocity of a scraper must be at least 15 feet per minute but no more than 20 feet per minute. 

A. Gravity Thickener - Not Used

B. Mechanical Thickener

Max. monthly sludge capacity = 

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Peak Month Peak Month

No. of hrs a week of mechanical thickener operation = hr 30 30

Mechanical Thickener throughput for solids = lb/hr 2,802 3,503

sludge hydraulic loading = gal/min 467 583

Thickened % solids = 5% 5%

gal TS/d thickened = gal TS/d 28,800 36,000

No. of Units = 2 2

Capacity of each unit = lb/hr 1,751 1,751

Total Capacity = lb/hr 3,503 3,503

C. Aerobic Digesters

TCEQ Design Criteria (Chapter 217 Subchapter J)

Minimum Temperature = deg C 20

Required Minimum Detention Time = days 40

Min. Volatile Solids Loading Rate = lb/1000 ft
3
/day 100

Max. Volatile Solids Loading Rate = lb/1000 ft
3
/day 200

Aeration Requirement = SCFM/1000 ft
3

20

If Mechanical Aeration is used = HP/1000 ft
3

0.5

7. SOLIDS HANDLING

No thickening



Volume Required for Aerobic Digestion

(Page 25-163 on MOP 8)

Calculate the volume required for aerobic digesters for different flows

Phase 2 Phase 3 Phase 4

Pkg Plant 

(See Note)
MBR MBR MBR MBR

Peak Month Peak Month

Peak 

Month Peak Month Peak Month

Qi = 25,500 30,000 60,000 28,800 36,000

3,392 3,990 7,980 3,830 4,788

Xi = 8,000 12,000 12,000 50,000 50,000

Ysi = 0 0 0 0 0

X = 8,000 12,000 12,000 50,000 50,000

Kd = 0.10 0.10 0.10 0.10 0.10

Pv = 0.75 0.75 0.75 0.75 0.75

SRT = 40 40 40 40 40

V = 33,915 39,900 79,800 38,304 47,880

Exist. V = 14,785

Reaction Rate Value Kd for an Aerobic Digester

Phase 1

Note: Package plant WAS is partially 
digested at existing aerated sludge 
holding tanks at package plants. 



PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Aerobic Digesters = 2 4 4 4

Depth of Aerobic Digester = ft 18 18 18 18

Required surface area of each aerobic digester = ft
2

1,108 1,108 1,108 1,108

Assume width of each tank = ft 56 56 56 56

Required length of each tank = ft 20 20 20 20

Total Volume of Aerobic Digesters = ft3 40,320 80,640 80,640 80,640

Total Surface Area of Aerobic Digesters = ft
2

2,240 4,480 4,480 4,480

Design mixing requirement = scfm/kcf 30 30 30 30

Blower Capacity Required = SCFM 1,210 2,419 2,419 2,419

Number of Blowers = 3 5 5 5

Note: One blower per basin and one standby blower

Each blower = SCFM 605 605 605 605

Firm blower capacity = 1,210 2,419 2,419 2,419

Blower HP Calculation

Static pressure = psi 7.4

Friction = psi 1.5 (assumed)

Blower discharge pressure = psi 8.9

ft 20.5

Efficiency = 0.70

Blower HP = HP 67

Each blower = HP 33

Metcalf & Eddy, Fig. 14-31, VS reduction in aerobic digester as function of digester liquid temp and digester sludge age

Temp C 20 20 20 20 20

SRT 6.5 40 40 40 40

Temp x SRT 129.6 800 800 800 800

% reduction 17 42 42 42 42

Assume VS Reduction after Digestion = 42% (Aerobic - 30-50%, Anaerobic - 45-60%)

Assume VS Reduction after Sludge Holding = 17%

Pkg Plant PHASE 1 PHASE 2 PHASE 3 PHASE 4

Before Digestion

Volatile Solids in Digester Influent = lb VS/d 1,276 2,252 4,504 9,007 11,259

Total Inert Solids in Digester Influent = lb/d 425 751 1,501 3,002 3,753

After Digestion Pkg Plant PHASE 1 PHASE 2 PHASE 3 PHASE 4

Volatile Solids in Digester Effluent = lb VS/d 1,059 1,306 2,612 5,224 6,530

Total Solids in Digester Effluent = lb TS/d 1,484 2,057 4,113 8,227 10,283

Dry Ton/d 0.74 1.03 2.06 4.11 5.14

Digested Solids % = 1.5% 1.5% 1.5% 5% 5%

Digester Effluent Flow Rate = gal/d 11,866 16,440 32,880 19,728 24,660

gal/min 8 11 23 14 17



D. Dewatering of secondary sludge 

Pkg Plant PHASE 1 PHASE 2 PHASE 3 PHASE 4

Assume hrs / week of belt press operation = hrs/week 9 13 25 25 30

Belt press throughput for secondary solids = lb/hr 1,155 1,107 1,152 2,303 2,399

Secondary sludge hydraulic loading = gal/min 154 148 153 92 96

Dewatered solids % = 15% 15% 15% 15% 15%

Dewatered solids produced = gal/d 1,187 1,644 3,288 6,576 8,220

CY/d 6 8 16 33 41

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Dewatering Units = lbs/hr 1 1 2 2

Capacity of each unit = lbs/hr 1,200 1,200 1,200 1,200

Total Dewatering Capacity = 1,200 1,200 2,400 2,400

Dumpster Sizing PHASE 1 PHASE 2 PHASE 3 PHASE 4

Storage Time = days 3.0 3.0 3.0 3.0

Dumpster size = yd3 42 49 98 122

50 50 100 130

8. FILTRATION - NOT USED

9. DISINFECTION
Enter data in grey cells

Description:

Ultraviolet Radiation Disinfection 

A. TCEQ Design Criteria (Chapter 217.295, Subchapter N)

Approach channel min length before first ultraviolet UV bank = 4 ft

Down stream channel min length = 4 ft

Post-Disinfection Requirements

Min Dissolved Oxygen Requirements 6 mg/L

UV SIZING TO BE PROVIDED BY MANUFACTURERS



 

 

ATTACHMENT TR-9 

Wind Rose 

 

 

 

 

 

 

 

 

 

 



Frequency (%
)

HOUSTON HOBBY AP (TX) Wind Rose
Jan. 1, 2023 - May 22, 2024 

​Sub-Interval: Jan. 1 - Dec. 31, 0 - 23

1.3 - 4
4 - 8
8 - 13
13 - 19
19 - 25
25 - 32
32 - 39
39 - 47
47 -

Wind Speed (mph)

N
NNE

NE

ENE

E

ESE

SE

SSE
S

SSW

SW

WSW

W

WNW

NW

NNW

0%

5%

Click and drag to zoom



 

 

ATTACHMENT TR-10 

Sewage Sludge Management Plan 

 

 

 

 

 

 

 

 

 

 



Sludge Production Rates  

 Phase I 

 Avg. Daily Flow = 1.5 
 

 Percent Capacity 

I. Parameters 100% 75% 50% 25% 

Average Daily Flows (MGD) 1.5 1.125 0.75 0.375 

Total Volume of Digesters Volume =   55,105 cu. ft. or 412,214 gal 

MLSS Operating Range  MLSS (mg/l) =  3,000 - 14,000 (see description) 

CBOD5 Removal  
Influent Concentration = 365 mg/L 

Effluent Concentration =  5 mg/L 
                Net Removal = 360 mg/L 

The new treatment train, which is a membrane bioreactor (MBR), will be operated at 

12,000-14,000 mg/L MLSS. Waste activated sludge (WAS) from the new train will be sent 

to new digesters for stabilization. The existing package plant operates at approximately 

3,000 mg/L MLSS in the aeration basins and approximately 8,000 mg/L MLSS in the 

secondary clarifier underflow. WAS from the clarifiers will be sent to existing digesters. 

Digesters will be decanted prior to sludge removal for a solids concentration of 

approximately 1.5%. Supernatant will be returned to the facility headworks for 

treatment. 

II. Daily Sludge Production   

Lbs. BOD5/day Removal  4,504 3,378 2,252 1,126 

Lbs. of Dry Sludge/day (Note 1)   3,541 2,656 1,771 885 

Lbs. of Wet Sludge/day (Note 2) 236,067 177,050 118,033 59,017 

Gallons Wet Sludge/day  28,305 21,229 14,153 7,076 

Notes: 
(1) Refer to process calculations for detail sludge production calculations. 
(2) assumes 1.5% solids, lbs. dry/0.015 

 

III. Removal Schedule   

Digester Vol. / Vol. Wet Sludge Produced = 
days between empties  

14.6 19.4 29.1 58.3 

The digested and dewatered sludge will be transported by the contracted sludge hauler 
to one of the approved landfill sites. The sludge hauler will supply sludge hauling 
manifests showing volumes and concentration of sludge removed from the plant. 

 
 
 
 



 Phase II 

 Avg. Daily Flow = 2.0 
 

 Percent Capacity 

I. Parameters 100% 75% 50% 25% 

Average Daily Flows (MGD) 2.0 1.5 1.0 0.5 

Volume of Digester Volume =   80,640 cu. ft. or 603,229 gal 

MLSS Operating Range  MLSS (mg/l) =  12,000-14,000 (see description) 

CBOD5 Removal  
Influent Concentration = 365 mg/L 

Effluent Concentration =  5 mg/L 
                Net Removal = 360 mg/L 

In Phase II, the package plants will be decommissioned, and the MBR train and digester 

basins will be expanded. The MBR will be operated at 12,000-14,000 mg/L MLSS. WAS 

will be sent to digesters for stabilization. Digesters will be decanted prior to sludge 

removal for a solids concentration of approximately 1.5%. Supernatant will be returned 

to the facility headworks for treatment. 

II. Daily Sludge Production   

Lbs. BOD5/day Removal  6,005 4,504 3,002 1,501 

Lbs. of Dry Sludge/day (Note 1)   4,113 3,085 2,057 1,028 

Lbs. of Wet Sludge/day (Note 2) 274,200 205,650 137,100 68,550 

Gallons Wet Sludge/day  32,878 24,658 16,439 8,219 

Notes: 
(1) Refer to process calculations for detail sludge production calculations. 
(2) assumes 1.5% solids, lbs. dry/0.015 

 

III. Removal Schedule   

Digester Vol. / Vol. Wet Sludge Produced = 
days between empties  

18.3 24.5 36.7 73.4 

The digested and dewatered sludge will be transported by the contracted sludge 
hauler to one of the approved landfill sites. The sludge hauler will supply sludge 